oodooon
oooooon

0O ooboooboboooboobooboobobooobooboobobooboobooboobono o
gobooboboobooboobobooboobobboobooboobobbooboobooobon

g0 oobooboobooobooon

fﬁ TRANSMISSIOND CASEL GROUP i e e e e e 1
oo
% oooobooboobon
TRANSMISSIONDO GEARLO GROUP o e e e e e 3
C oooobobooonDg
* CHASSISO OO STANDO GROUP Lo e e e 7
ooooog
D. HANDLED GROURP Lo e e e e e e e e e e 9
oo
E oooooboog
* CONTROLO GROURP ot e e e e e e e e e e et e 11
= ooooboobobobobooonDg
O ENZINEO OO PULLEYO OO BELTO COVERO GROUP o 15
% oogno
WHEELD GROURP e e e e e e e e e e e 17
ooogoo
d_[gr ACCESSORYU PARTSH GROURP oo e e e e e e e 19
[
goboooo

¢ 1GB180OLN-359



A Joougobogougon
= TRANSMISSION CASE GROUP

12

o110



A.

Jdoouoooooobooon
TRANSMISSION CASE GROUP

oooo goo ad goooooooooooao aag aooad
No. CODE No. PARTS NAME QTY REMARKS
A-01 |M88 5001 000 |DODCOODOOOOOOO TRANSMISSION ASS'Y 1 é:ig :1%;' B-10 42
A-1 |M88 5111 000 |O0OODDOOOOO OO CASE, transmission] L 1
A-2 |[M88 5112 000 |ODODOOODOOO oo CASE, transmission] R 1
A-3 |9BH 0601 473 |0000O0OO M6 x 14¢ OO | 7T BOLT M6x 140 | 19
A-4 |[9MF 0600 003 |ODOODOODOOOO M6 NUT, flange 19
A-5 |[9BT 0801 603 (OO OO M8 x 160 BOLT M8 x 1680 2
A-6 |[9MF 0800 003 |ODOODOODOOODO M8 NUT, flange M8 2
A-7 |9BT 0801 003 |O0OO0O M8 x 100 BOLT M8 x 100 1
A-8 [90WO0816 120 |(ODODOODOOO M8 WASHER, seal M8 1
A-9 |M60 0116 000 |OOODODDOOO PLUG, il 1
A-10 |[M54 0223 000 |ODOOCOOOOOO CAP, sealed 1
A-11 |9CR 0501 403 |ODOODOOO M5 x 140 SCREW M5 x 140 2
A-12 |M84 0311 002 |0O00ODODODOOOO FORK, shifter 1
A-13 |M84 0312 000 |ODO0ODOODOOODO OO HOLDER, shifer rodd R 1
A-14 |MO7 0314 000 |O0O00OO0ODOOOOOODO SPRING, shifter rod push 1
A-15 |[MO7 0314 010 |DODOODOOODOOOOOO SPRING, shifter rod push(l B 1
A-16 |90R 1800 002 |O0OODODO P-18 " 0" RING P-18 1
A-17 |9SB 0800 000 |ODODCOOOOO ¢ 8 BALL, steel @ 8 1
A-18 |90W 0816 160 |ODOOOODOODO WASHER, seal 2
A-19 |9BT 0801 403 (O OOO M8 x 148 BOLT M8 x 140 2
A-20 |M84 0315 000 |O0OODODOOOOO OO HOLDER, shifter rod L 1
A-21 |90R 1200 002 |O0OODOO P-12 " 0" RING P-12 1
A-22 |90R 1400 002 |(ODODOOO P-14 " 0" RING P-14 1
A-23 |90W 0816 160 |0 OOODCOOO M8 WASHER, seal M8 2
A-24 |9BT 0801 403 (O OOO M8 x 148 BLT M8 x 140 2
A-25 |M84 0316 000 |ODOOOODOODO GUIDE, change 1
A-26 [9SP 0402 000 |(ODODCOODOOO PIN, spring 1
A-27 |M88 5213 000 |O0OOODOOOO DRUM, brake 1
A-28 |[MO7 0813 000 |ODOOCDOOOCOOOO WASHER 1
A-29 |9BK 0601 273 |0O0OO@®OOD M6 x 120 BOLT, w/washer M6 x 120 1
A-30 |[M88 5214 000 |ODODCOODOOOOOOO COVER, brake 1
A-31 |M88 5215 000 |[ODOODOOO LEVER, cam 1
A-32 |M88 5216 000 |O0OOODOOOO W0840-01 SHOE, brake W0840-01 2
A-33 |M88 5217 000 |0DO0O0OOOOOOOODOWG238-06 | SPRING, shoe return 1
A-34 [9BK 0601 273 |DODOO@OOOO M6x 120 BLT, w/washer M6 x 120 4

20




B ogooobboggoad
=  TRANSMISSION GEAR GROUP

o 30



B.

oodgouoobgon
TRANSMISSION GEAR GROUP

gogo goo oo goobobooooogoo oo ooo
No. CODE No. PARTS NAME QTY REMARKS
B-1 |M88 0213 000 | OO SHAFT, main 1
B-2 |[M88 0214 000 |ODODOOO GEAR, main 1
B-3 |9BB 6003 000 |DO0OODOOOOO #6003 BEARING, ball #6003 1
B-4 [9BB 6202 000 |ODOOOODOODOO #6202 BEARING, ball #6202 1
B-5 |9RR 3500 005 |O00O0OOOOOO R-35 RING, snap R-35 2
B-6 [90R 1535 0702 | OO0 OOOO0 SC-15357 SEAL, oil SC-15357 1
B-7 |90S 1735 0702 | 0 O00OOOO0O SC-17357 SEAL, oil SC-17357 1
B-8 |[M88 5211 000 |ODOODO SHAFT, second 1
B-9 |M88 5212 000 (OODOOO GEAR, second shaft 1
B-10 |9BT 0801 075 |DOO0OODOOOO M8x 100 SCREW M8 x 108 1
B-11 |9BB 6003 000 |00 OOOOOODO #6003 BEARING, ball #6003 2
B-12 |9RR 3500 005 |00 OO0OOOOO R-35 RING, snap R-35 2
B-13 |90S 1735 0702 | OO ODOOODO SC-17359 SEAL, oil SC-17359 1
B-14 |9SC 3500 0700 | 0D OO0DODOO CAP, seal 1
B-15 |M84 0214 000 (OO ODOOODO SHAFT, reduction 1
B-01 |M84 0202 000 (0D OODOODODO GEAR ASS'Y, reduction 1 | B-16017
B-16 |M84 0215 000 (OO ODOOODO GEAR, reduction 1
B-17 |M49 0221 000 (OO OODOODOO BUSH C 1
B-18 |M84 0216 000 |OOOO WASHER 2
B-19 |90R 1600 005 |[ODOODO0O " O" RING 2
B-20 |M67 0220 000 |DOOOODOODOOO WASHER 2
B-21 |9CD 0801 603 |DOOOODO M8 x 168 SCREW M8 x 166 2
B-22 |M84 0217 000 |DOOOODOO SHAFT, collar 1
B-02 |M84 0203 000 |[ODOOOOOOOOO GEAR ASS'Y, idler 1 | B-23024
B-23 |M84 0218 000 (OO ODOOOO GEAR idler 1
B-24 |M49 0221 000 |ODOOOCOOODOO BUSH C 1
B-25 |M84 0216 000 |DOO0O WASHER 2
B-26 |90R 1600 005 |00 OO0 S-16 " 0" RING S-16 2
B-27 |9BH 1006 070 |DOOOODO M10 x 608 7T BOLT M10 x 608 1
B-28 |M99 0214 000 |[ODOOOODO WASHER, plain 2
B-29 |9SW 1000 000 |ODOOOODO M10 WASHER, spring  M10 1
B-30 |9NH 1000 000 |DOOOODO 7T NUT 1
B-31 |M84 0219 000 (OO ODOO SHAFT, axle 1
B-32 |9BB 6007 000 |0 O ODOOOOODO #6007 BEARING, ball 2
B-33 |9RR 6200 005 |O0OOOOOOO R-62 RING, snap R-62 2
B-34 |90R 3562 1914 |0 000D 0O O0OQLFY35621319 | SEAL, oild O QLFY35621319 2
B-35 |M49 0215 000 |[ODOOOCOOODOO SHAFT 1
B-03 |M88 0201 000 |DOOOCODOODOO GEAR ASS'Y, back 1 | B-36037
B-36 |M88 0212 000 |ODOOOODO GEAR, back 1
B-37 |M49 0216 001 (OO ODOO BUSH 2




B Jooooobobuogaad
=  TRANSMISSION GEAR GROUP




B ooooouooboon
=  TRANSMISSION GEAR GROUP

gogo goo oo goobobooooogoo oo ooo
No. CODE No. PARTS NAME QTY REMARKS
B-38 |M23 0258 001 |00 OO0ODOOODOO WASHER 2
B-39 |MO7 0234 002 (OO0 0OO0OOOO0ODOOO0ODOODODOOIWNPACKINGO 2
B-40 |MO7 0313 001 |00 0OO0OD0OO0ODOO0ODODODOO | PACKING 2
B-41 |9SW 1000 000 |DOOOODO M10 WASHER, spring M10 2
B-42 |9NT 1000 010 |O0DODO M10 NUT M10 2




C Jooggougood
= CHASSIS O STAND GROUP




C.

oogobooobd

CHASSIS 0 STAND GROUP

gooo goo god goobooobooooboo od gooo
No. CODE No. PARTS NAME QTY REMARKS
C-1 |M83 0411 001 |O0DOOCOOODOCOO FRAME, chassis 1
C-2 |M49 0412 000 |DODODODOODODO COLLAR 8
C-3 |9BT 0805 503 |[O0O OO M8 x 55¢ BOLT M8 x 55¢ 5
C-4 |9SW 0800 003 |DOODOODO M8 WASHER, spring M80 5
C-5 |9NT 0800 003 |ODOOO M8 NUT M8 5
C-6 |Mb4 0412 001 |OODCODO STAND 1
C-7 |M49 0414 000 |ODOOCOOODOCOOODOOO| PIPE 1
C-8 |M54 0413 000 |ODODOCODOOO PIN, stand 1
C-9 |9ST 0302 003 |OOOOO PIN, split 1
C-10 |9FW 0800 003 |0 DO OCOOO M8 WASHER, plain M8 1
C-11 |M09 0417 000 |OODODOODOODO SPRING, stand 1
C-12 |M88 0511 001 |OOOOOO ENDER 1
C-13 |9BT 0601 263 |0DOOCODOOO M6 x 12¢ BOLT M6 x 12¢ 4
C-14 |9SW 0600 003 |0 DOOCOOO M6 WASHER, spring M6 4
C-15 | 9NT 0600 003 |0 DO OO M6 NUT M6 4
C-16 |M88 1424 000 |O0DOOOOO 0.9¢ MARK 0.9¢ 1
C-17 |8MA 0063 000 |DODOODOODOODOO MARK 1




[:) gobgon
= HANDLE GROUP

N RLDans o1

oausey



gooogo
HANDLE GROUP

D.

oooo goo ad goooooooooooao aag aooad
No. CODE No. PARTS NAME QTY REMARKS
D-1 |M88 5611 000 | 0D OOOODOOODO BRACKET, handle 1
D-2 |[M88 5612 000 | DO OOOOOO STAY, vibration proof 1
D-3 |M88 5613 000 (DO OODOODOOOOO HOLDER, brake outer 1
D- 4 |9BT 1002 003 |0 DO OO M10 x 200 BOLT M10 x 200 2
D-5 |9BT 1003 003 |(O0OOO M10 x 300 BOLT M10x 300 2
D- 6 |9SW 1000 003 |ODOODOODO M10 WASHER, spring M10 4
D- 7 |9FW 1000 003 |00 OOOO M10 WASHER, plain ~ M10 1
D-8 |M88 5614 000 |DOOOOODOODO CHASSIS, handle 1
D-9 |M77 0615 000 |OO0O KNOBO 1
D-10 |M77 0616 000 | DO OO WASHER 1
D-11 |9SW 1400 003 |ODOODOOO M14 WASHER, spring M14 1
D-12 |109 0620 000 (OO ODOOO oo STAY, cover L 1
D-13 |109 0621 000 |ODOODODOODO oo SYAY, cover R 1
D-14 |9CR 0601 043 |00 OOOCODOO M6 x 108 SCREW M6 x 108 2
D-15 |[M88 5629 000 (DD OOOOOODOOO COVER, handle chassis 2
D-16 |9CD 0501 213 |0OOOOCOOO M5 x 12¢ SCREW M5 x 12¢ 4
D-17 |9FW 0500 003 (DO ODOOOCDOODOOOMS WASHER, finish M5 4
D-18 |M88 5630 000 (DO OOOOOODO CRIP, harness 1
D-19 |M88 5615 000 | OO0OO o0 HANDLE L 1
D-20 |M88 5616 000 |0 DO OODO oo HANDLED R 1
D-21 |M88 5617 001 (0O OOOOOODO METAL, adjust 1
D-22 |M88 5618 000 |DOODOOOOO 2
D-23 |9BT 1217 563 |0 0OODOOODO M12 x 175¢ | BOLT M12 x 1758 1
D-24 |9FW 1200 003 |ODOODOODO M12 WASHER, plain  M12 1
D-25 |9SW 1200 003 (00O ODOO O M12 WASHER, spring M12 1
D-26 |M77 0617 000 |DOODOOODOODODODOO CLAMP, adjust handle 1
D-27 |M88 0645 000 (DD ODOOODOODODOOODO STAY, handle stop button 1
D-28 |9BT 1002 503 |00 OO M10 x 25¢ BOLT M10 x 250 2
D-29 |9NC 1000 063 |O0OODOODO M10 NUT, cap M10 2
D-30 |9FW 1000 003 |ODOODOODO M10 WASHER, plain ~ M10 2
D-31 |9SW 1000 003 |DOODOODO M10 WASHER, spring M10 2
D-32 |124 0618 000 (OO OOOODOO GRIP, handle 2
D-33 |124 0646 001 |DOODOOODOODODODOO CORD, stop 1
D-34 | FR63048A 0000000000000 0Od | SWITCH, stop 1
D-35 |M81 2311 000 |DDOODOOOO COVER, switch 1
D-36 |M81 2312 000 (ODOODOOODOODOODOO FLANGE, switch cover 1
D-37 |9BT 0801 003 |ODO OO M8 x 108 BOLT M8 x 108 2
D-38 |8MA 3048 000 (OO OODOODOODO MARK 1
D-39 |8MA 0084 000 |DOODOOODODOO MARK 1

0100




E oooooon
CONTROL GROUP

5

0110



E.

ooooogad
CONTROL GROUP

0O0O0| 000 OO 0000000000000 0O 00O
No. CODE No. PARTS NAME Q TY| REMARKS
E-1 |M88 5619 000 |0O0DOOOOOOOO WIRE, main clutch 1
E-2 |127 5614 000 |0DOOOOOOOO OO LEVER, main clutch O L 1
E-3 |127 5615 000 |0OOOOOOOO OO CLUTCHL, stop L0 1
E-4 |127 5616 000 |ONO OO OO 00 " ON" CLUTCH LO 1
E-5 |124 0823 000 (00000 SPRING 1
E-6 |124 0824 000 |0O0OCOOOOOO PLATE, joint 1
E- 7 |9RE 1000 005 (00000 " E" RING 3
E-8 [9FW 0600 003 |00 DO OO0 M6 WASHER, plain M6 3
E-9 |9ST 0201 503 |ODOO0O0O PIN, split 3
E-10 |127 5617 000 |ODOOOCOOOOO OO COVER, main clutchd L 1
E-11 |9CR 0601 253 |0DOOOOOOOO M6x 120 | SCREW, w/washerM6 x 120 | 2
E-12 |9BK 0601 263 |0OOOOOOO0O M6x 120 | BOLT w/washer M6x 120 | 1
E-13 |124 0828 000 |0 OO OO0 0) 8 GRIP (black) 1
E-14 |124 0829 000 |ODOOOOO Q) 8 GRIPDO OO (red) 1
E-15 |124 0831 000 |1000000 (0)o 10GRIP O (red) 1
E-16 |M88 5621 000 (0O OOOOO0OOOO LEVER, back safety 1
E-17 |M88 5622 000 |00 OOOOOO COLLAR, safety 1
E-18 |M88 5623 000 |O OO0 SUS WASHER SUS 1
E-19 |9BK 0802 593 |00 OOOO®0OO M8x 250 | BOLT, w/washer M8x 250 | 1
E-20 [109 0633 000 |ODOOOOOO SPRING, safety 1
E-21 [109 0629 000 |00 OOOOOOO0OO WIRE, back safety 1
E-22 |MI13 0825 000 |0OOOOOOOOOOOOO | JOINT, tension wire 1
E-23 |9FW 0600 003 |D OO OO0 M6 WASHER, plain M6 2
E-24 |9ST 0201 503 |ODOOO0O PIN, split 2
E-25 | M08 1016 000 |0 O OOOOOO PIN, clevis 1
E-26 |9RR 0612 000 | OO 0O6 PINCI 6 1
E-27 |109 0654 000 |DO0OOOOOOOOOO LEVER, rotary clutch 1
E-28 |124 0830 000 |1000000O 10 GRIP 1
E-29 |9RE 1000 005 |00 O0O0O 0 -10 " E" RING E-10 1
E-30 [109 0655 000 |0OOOOOO0 OO COVER, clutch R 1
E-31 |9BK 0601 693 |0OOOOO®IOO M6x 160 | BOLT w/washer M6x 160 | 1
E-32 |9CR 0601 653 |0OOOOOOO0O M6x 160 | SCREW,w/washer M6 x 160 | 2
E-33 [9FW 0600 003 |00 O OO0 M6 WASHER, plain M6 1
E-34 |9RP 0612 003 (OO O0O6 " R" PINO6 1
E-35 |9CV 1500 000 |00 OO0OOO0OOO BELT, convex 5
E-36 |109 0630 001 |ODOOOOOO PIN 1
E-37 |M88 5626 002 |00 OOOOOOOOOO WIRE 1
E-38 |E23 6000 000 (0000000000 LEVER ASS'Y, combination 1
E-39 |M40 0455 000 |0DOOOOOOOO WIRE, slottle 1
E-40 |M88 5627 002 |00 OOOOOMO WIRE, brake 1

g 120




E googoood
CONTROL GROUP

01310



E goboooogg
= CONTROL GROUP

0O0O0| 000 OO 0000000000000 0O 00O
No. CODE No. PARTS NAME Q TY| REMARKS
E-41 |M08 1016 000 |00 OOOOOO PIN, clevis 1
E-42 |9ST 0151 503 |0DOOO0O PIN, split 1
E-43 |E12 7016 000 (00000000000 LEVER ASS'Y, clutch 1
E-44 |M88 5631 000 |00 000000 ARM, change 1
E-45 |M88 5632 000 |00 OOO0O0O0O GUIDE, change 1
E-46 |9RS 2500 005 |0DOOOOOOO  S-25 RING, shap 5-25 1
E-47 |109 0911 000 |0DO0OO0OOO0O LEVER, change 1
E-48 |124 0830 000 (10000000 0)o 10 GRIPO OO  (black) 1
E-49 |M67 0914 000 |ODOOOOO SPRING 1
E-50 |M67 0915 000 |D OO OO0 WASHER, plain 1
E-51 |M67 0926 000 |D OO OO0 WASHER, plain 1
E-52 |9BK 0601 283 |0OOO@ODOO0O M6x 120 | BOLT w/washer M6x 120 | 1
E-53 |M54 0618 000 |00 000000000 MARK 1
E-54 |[8MA 0009 000 |0O0OO0OOO0OOOOOO MARK 1
E-55 |M83 0621 000 |ODOOCOOOOO MARK 1
E-56 |8MA 0286 000 |00 OOOOO0OOO MARK 1
E-57 |[8MA 0285 000 |0O0OOOOCOOOCOOOCOO | MARK 1
E-58 |8MA 0079 000 (00000000000 MARK 1
E-59 [8MA 0104 001 |0DO0OO0OO0COOOOOOOO | MARK 1
E-60 |[8MA 0263 000 (00000000000 MARK 1
E-61 |124 1417 000 |0DO0OO0OOOOO MARK 1
E-62 |8MA 0007 000 (00000000000 MARK 1
E-63 |[8MA 0027 000 |DODOOOOOOO MARK 1
E-64 [S38 1019 000 |0DOOOOOO MARK 1
E-65 |M88 1421 001 |00 DOOOOOOODO MARK 1
E-66 |M88 1417 000 |00 OOOOOOOOO MARK 1
E-67 |106 0496 000 (00000000000 SPRING 1

0 14 0




F Jobougoboobouobobooougoon
ENGINE O PULLEY OO BELT COVER GROUP

0150



obooobugboboobooobboood
ENGINE OO PULLEY 0O BELT COVER GROUP

F.

oooo oo0o oo goooooooooooo oo oo

No. CODE No. PARTS NAME QTY REMARKS
F- 1 |CEG 0021 620 |OHV O OO OO GBIBOLN-359 | OHV ENGINED GB180LN-359| 1
F-2 |M88 1315 003 |DOO0ODODOOO BASE, engine 2
F-3 |9BK 1002 093 |00O0D0D0O0®I00 MI0x 200 | BOLT,w/washer MI10x 200 | 4
F- 4 |9BK 0803 093 |0O0DOOD®OOO M8x 300 BOLT, w/washer M8 x 300 4
F-5 |[M88 1321 000 |ODOOOOOOO COVER, front 1
F-6 |9CR 0601 213 |0DDDOOOOO M6 x 12¢ SCREW M6x 120 | 2
F-7 [128 0712 000 |ODOOOOO COVER, rear 1
F-8 [128 0713 000 |00 0O0ODOOOOOO PLATE 1
F-9 |[9BT 0601 203 |0 O OO M6 x 12¢ O | BOLT M6x 120 | 2
F-10 |9SW 0600 003 (DO OO OO M6 WASHER, spring M6 2
F-11 |9NT 0600 003 | OO OO M6 NUT M6 2
F-12 |9CR 0601 213 |0 O OOOOO M8 x 12¢ SCREW M8 x 12¢ 1
F-13 |[M88 0841 002 |0 O OO0DOOODOOO BRACKET, belt guide 1
F-14 |9BK 0801 683 |0 O OO0®OIOODO M8x 168 BOLT, w/washer M8x 16¢ | 2
F-15 |9BK 0802 093 |00O0D000®OO0 M8x 200 0| BOLT,w/washer M8x 200 | 1
F-16 |[M88 0853 001 |0 O O0OOOOOOOOODO SUPPORT, belt O 1
F-17 |M88 0853 001 |0 OO OOOOOOOD SUPPORT, belt O 1
F-18 |9BK 0802 093 |0O0O0O0OO®OOO M8x 200 BOLT, w/washer M8x 200 | 2
F-19 |M88 0843 001 |0 DD OOOOOO PULLEY, engine 1
F-20 | W40 5B05 X025| 0 OO KEY 1
F-21 | W207H08 ooooo WASHER 1
F-22 |B08 0A08 X16 |0 OO0 BOLT 1
F-23 |M88 0844 000 |0 OO0DODOODOOO PULLEY, main 1
F-24 | 9KY 0504 300 |0 OO 5x 5x 430 | KEYODODODO 5x 5x 43¢ 1
F-25 [9BT 0801 803 | OO OO M8x 18¢ | BOLT M8 x 180 1
F-26 |9VA 0370 003 |0 OOOO LA-37 " \/" BELT LA-37 2
F-27 |M84 0817 000 |0OO0OOOOODO ARM, tension 1
F-28 |M08 0817 001 |O0OOOOOOO  B-W ROLLER, tension B-W 1
F-29 |9RS 1200 005 |ODOOOOOOO  S-12 RING, snap 5-12 1
F-30 109 0835 000 |0 OO OOOOO PIPE, vinyl 1
F-31 |[M54 0816 000 |00 O00DOOO0DOOOOD BOLT 1
F-32 |M88 5651 000 |0 OO0OOOOOO COVER ASS'Y, belt 1
F-33 |M26 0833 000 |0 OO KNOBLO 2
F-34 [8MA 0464 000 |0 O O0OOOOO MARK 1
F-35 [8MA 0178 0000| DO OO OO0 MARK 1
F-3 (000000

F-37 [8MA 0284 000 |183NO O OO0O0OOODO MARK 1
F-38 [8MA 0518 000 |0 O OO0OOOO0OOOO MARK 1
F-39 (000000

F-40 | KW56256AA gooooooo MARK 1

0160




WHEEL GROUP

good

G.




G.

good

WHEEL GROUP

gogo goo oo goobobooooogoo oo ooo
No CODE No. PARTS NAME QTY REMARKS
G-1 |M88 1111 000 |ODDOODOODO TUBE, wheel 2
G- 2 |M26 1111 000 (OO ODOO ¢ 1000 PIN, axle ¢ 10 2
G-3 |M81 1116 000 |ODOODOODO ¢ 10 PIN, axle ¢ 10 2
G-4 |9RP 1023 003 |ODOO0DO10 " R" PINO 10 4
G-5 |M58 1590 001 |ODDOODOODOO PIPE 2 pOo0bO0OO
G-6 |M62 2686 000 |[DOODOODOOOOL TIRE, rubberd L 1
G-7 |M62 2687 000 |UDOOODOODOOR TIRE, rubberd R 1

O

18 O




N\

H.

Joodooon
TOOL GROUP

g 190




H goougood
= TOOL GROUP

gogo goo oo goobobooooogoo oo ooo
No. CODE No. PARTS NAME QTY REMARKS
H-1 |M26 0414 001 (ODODOOO PIN, king 1
H-2 |M26 1114 000 (O 0OOOO PIN, wheel 2
H-3 |9RP 1023 003 |0 OO 10 " R" PIN 10 2
H-4 |9TL 1001 300 | O OO 10x 13 SPANNER 10x 13 1
H-5 |9TL 1701 900 |0 OO 17x 19 SPANNER 17x 19 1
H-6 |[M58 1590 001 |ODOOOOOO PIPE 2
H-7 |M88 9002 000 | OODOOOO MANUAL BOOK, chassis 1
H- 8 |FA2 1297 gogoooog WRENCH, socket 1
H-9 |KN1 3001 AA (0000000000 DRIVER, screw 1
H-10 |KN5 2009 AA |O00O0OO0O0ODOO0O0O MANUAL BOOK, engine 1

0 200




